Navigation Liguts ror UesseLs Uner 20m (65.6 1) IN LenTH

—
MADE IN THE ~m

Figs. 0200 & 0210 Series Top Mount Navigation Lights Technical Information

n Certified For Use on Sail or Power Driven Vessels Under 20 Meters (65.6 ft.) in Length
[ See Page C+12 For 0210 Series L.E.D. Style Lights and Page C+26 for 0200 Series Incandescent Lights. \
112.5° )
| ™
—+ @
® ,
112.&\J
Top MouNT 0200 SeriEs OnNLY Tor MOUNT Top MouNT
PORT SIDE LIGHT Bi-CoLOR LIGHT STARBOARD SIDE LIGHT
FORWARD DIRECTION
/\ [ OF THE BOAT
e
l /ﬂ
i
225° + @ |
135° T
)
i
—__
SERIES ToP MOUNT SERIES ToP MOUNT
\ MASTHEAD LIGHT STERN LIGHTS )

Note: Fig. 0210 L.E.D. lights have no user serviceable parts

Fic 0200SPARE PARTS ORDERING INFO \

1) Lens Assembly
2) Cap, Top, Molding
) Bulb Holder
4) O-Ring
5) Seal
) Mounting Plate
) Screws - 4M x 8mm PH.
) Screws - #6 x 1/2" PH.
) Screws - #4 x 1/4" PH.
0) Bulb Support Plate
1) Grease
12) Contact Assembly, Bulb
13) Spare Bulbs
For Masthead, Bi-Color & Side Lights
12 Volt: 037512V25W
24 \Volt: 037524V25W
32 Volt: 037532V25W
For Towing & Stern Lights
12 Volt: 037512V10W
24 Volt: 037524V10W
32 Volt: 037532V10W
Spare Lens Assembly Part Numbers are
Determined by Replacing the Last Three
Digits of the Catalog Number with the Letters
“LNS” (e.g., 0200BTOLNS, for a
Bi-Color Top Mount Lens Assembly). )

VENT/DRAIN OUTLET Spare Replacement Bulb Socket: 0093

See Page C-35 for Bulb Information.

®
PERKO Visit www.perko.com for installation instructions and technical drawings on most PERKO® products. -
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Navigarion Ligurs For WesseLs Unner 20m [65.6 1) in LeneTH

—
MADE IN THE

Figs. 0200 & 0210 Series Base Mount Navigation Lights Technical Information
Certified For Use on Sail or Power Driven Vessels Under 20 Meters (65.6 ft.) in Length

/ See Page C-12 For 0210 Series L.E.D. Style Lights and Page C-27 for 0200 Series Incandescent Lights. \
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Note: Fig. 0210 L.E.D. lights have no user serviceable parts
[ 0200 SERIES BASE MOUNT 1SPARE PARTS ORDERING |NFORMA]10N\

) Base Molding

3.27 Dia. 1.062 2) Lens Assembly

840 INCHES 3) Bulb Holder

4) O-Ring

5) Gland
6) Clamp
7) Contact Assembly Bulb
8) Bulb Support Plate
9) Screws - #4 x 1/4"PH.
10) Screws - #6 x 1/2" PH.
12) Spare Bulbs
For Masthead, Bi-Color, Tri-Color, All-
Round & Side Lights

12 Volt: 037512V25W

24\olt: 037524V25W

2.125 32 Volt: 037532V25W
INCHES For White All-Round, Towing & Stern
Lights

12 Volt: 037512V10W

24 Volt: 037524V10W

32 Volt: 037532V10W

Spare Lens Assembly Part Numbers are
Determined by Replacing the Last Three
Digits of the Catalog Number with the
Letters “LNS” (e.g., 0200BBOLNS, for a Bi-

1
. . Color Base Mount Lens Assembly).
K 371922;36‘\ x VENT/DRAIN OUTLET Spare Replacement Bulb Socket: 009y

See Page C-35 for Bulb Information.

®
- Visit www.perko.com for installation instructions and technical drawings on most PERKO® products. PEPKD

L
Y o

N

b

)\

\\\!3[.@
\\\§ .

4-7/8

o G',) INCHES
»

Lot 7907



	C-28
	C-29

